
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI
239434   ASTM A-36/A-572-50         0.164  0.850  0.016  0.005  0.176  0.012  0.023  0.011  0.007  0.039  0.003  0.007  0.004
239439   ASTM A-36/A-572-50         0.155  0.847  0.023  0.007  0.180  0.020  0.027  0.016  0.007  0.042  0.004  0.008  0.004
239440   ASTM A-36/A-572-50         0.163  0.866  0.022  0.010  0.184  0.028  0.027  0.016  0.008  0.044  0.004  0.008  0.004
239859   ASTM A-36/A-572-50         0.162  0.859  0.023  0.005  0.178  0.021  0.027  0.019  0.012  0.035  0.004  0.007  0.003
239860   ASTM A-36/A-572-50         0.162  0.847  0.024  0.006  0.176  0.027  0.038  0.031  0.014  0.033  0.005  0.008  0.003
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.
239434          261318071A      59.975(KSI)     74.036(KSI)     25(%)
239434          261318072A      61.068(KSI)     75.758(KSI)     27(%)
239434          261318191A      59.975(KSI)     74.036(KSI)     25(%)
239439          261318138A      62.973(KSI)     76.165(KSI)     27(%)
239439          261318139A      63.126(KSI)     76.563(KSI)     26(%)
239440          261318128A      63.044(KSI)     75.905(KSI)     25(%)
239440          261318129A      62.924(KSI)     75.610(KSI)     26(%)
239859          261318845A      64.683(KSI)     79.610(KSI)     22(%)
239859          261318846A      63.458(KSI)     79.323(KSI)     23(%)
239860          261318904A      63.540(KSI)     78.546(KSI)     24(%)
239860          261318905A      64.388(KSI)     78.991(KSI)     26(%)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
239434          261318192A      10           12.0000      4.0000       12.2000      32.736          16288           0000145325
239439          261318192A      10           12.0000      4.0000       12.2000      32.736          16288           0000145325
239440          261318192A      10           12.0000      4.0000       12.2000      32.736          16288           0000145325
239859          261318904A      48           6.0000       4.0000       12.2000      17.856          17113           0000149398
239860          261318904A      48           6.0000       4.0000       12.2000      17.856          17113           0000149398
239860          261318905A      48           6.0000       4.0000       12.2000      17.856          17113           0000149398
239860          261318906A      48           6.0000       4.0000       12.2000      17.856          17113           0000149398
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
239434          261318192A      000030       1001860010
239439          261318192A      000030       1001860010
239440          261318192A      000030       1001860010
239859          261318904A      000010       1001860010
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LOS REGISTROS DE LA COMPAÑIA.
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
239860          261318904A      000010       1001860010
239860          261318905A      000010       1001860010
239860          261318906A      000010       1001860010
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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